Parts List - Head Models J-A5816 and J-A5818

Item Part No. Description Size Qty.
i T 5507580......c..ceeen. (0 10 Tox [ {1114 T =Y T 1
2A............ 5507495................. Y o o #2 MT XJIT3 ... 1
A 5507496A................ SPINAIE .o 1
T J-5053070............... L@ 11 ]| ==V o 1
5 9010541.......nneee. O RING - aaaaa 1
L TR 9054511 ....cevnnnnnne. S SCIEW .. 5/16-18 X 3/8............... 2
6-1........... 9054511A................ Flat Head SCrew ........cccovvieiiiiiiiiiiiieiieeeeeeen MBX16......evevneieinaann. 1
T, 5032611.................. Bearing RELAINET ........ccuuiiiiii e 1
8 9100331.....euvnnnnee. BEAINNG «..vvvviii e 6203ZZ ......ccovviiinn. 1
8-1.eennnnn. 9100331A................ BeAINNG vt 6204ZZ .......cccovvvennn. 1
S JUTTRTT 5041010........ccceeeeee. QUIIL L e 1
10, 9058561................... Wavy Spring Washer ......ccou i 1
1. 9074081........ccce. TrUAIC RETAINET ....ciiiieeiii e e 1
13, 9056981.................. HexJam NU ..o 14-20.cccciiiiiiiinennn, 3
16...ccon.... 5518170.....cccuneeen.. Sloted self taping SCrew........c.ocvevevieiiiinneecinnnnn. 3/16-24 x 3/8.............. 4
17, 5518157.....cccuneenn. Power Cord (1-PhaSe) ........iiiiiiiiiiiiii e 1
17A.......... 5517463.................. Power Cord (3-PhaSe) ........ooiiiiiiiiii et 1
18A.......... 5507500........c.cccu.... SWitch (Single Phase) .......ccouuiiiiiiiiiii e 1
................ 5507497 .....ccvveeee . SWILCH (3-PhaS€) ...cvviiiiiiii el L
19A.......... 5507501.......cccuunnn... Slotted Machine SCrew ............cccveevveviriineeeinnnnn. 1/4-20 X 1., 4
21, 5518158......c.n. Wiring Harness (1-Phas@) ......c..oiiiiiiiiiii e 1
................ 5517457 ..................Wiring Harness (3-Phase) ..........ccoeeviiiiiiiiiiiiiiii e eeeennnn L
24A.......... 5507502......c...ce.. Socket Head Cap SCrEW .....ccvuiiiii e et e s 3
25A.......... 5507503......c..ceen. Return Spring ASSEMIDY ......ccvuniii i 1
26A.......... 5507504.................. NN T T T N 1
27 i, 9135311.....cccevvennen LOCK SCreW ...vveiiiieeieee e 1/4-20 X 1.cvnniivin, 2
28, J-5041050............... Speed Change HOUSING .....cocuuiiiiiiiieiii e 1
29 9127731 ... Socket Set SCreW ........vevvvieiiiiiiiii e 5/16-18 x 5/16 ............ 1
30, 5024541.................. Head Lock (Plain Side) .........coouuiiiiiiiiiii e 1
31, 1000771.....cccevvnnnennn. LOCK NUt ASSEMDIY ... 1
32, 5041071......ccunne.. Speed Change Shaft...........oou e 1
33, 9053661.................. RELAINET ...t 1
4. 5041201.................. BEAING SPACET ... et 1
35, 9100321.......c...u.... 27T 14T oo PP 2
36 9070291.......eeee KINOD .. 3
37 . 5053000..........cccvn... SPOKE . e 3
38, J-5507827 ......ccvnn.. Feed Shaft ASSEMDBIY ......cconiii i 1
39, 5513378.....ccevneennn. Hi/Lo Speed Direction Plate...........ccoiiiiiiiiiiiii e 1
40............ 5053100A................ RO, GradUated..........coviiniiniiii e e e 1
41............ 9056381........c.neene Jam NUL ..., 5/8-11 i, 3
41-1......... 9056381A................ Nut M10xP1.5/Spring Washer M0 ..........coooiiiiiiiiiiiiiec e 1
42............ 9128611.................. Hex Head Cap SCreW.........ccovvvevviiiveiiiieeiiiineees 1/2-12 X 4. 1
44............ TS-0270031 ............ S SCIEW ..eiieiiii i 5/16-18 x 3/8.............. 4
45-1......... 5032781-1............... Motor Plate Bar (serial no: 11110696 and higher)..........ccoeeveiiiiiiiiineiiennnns 4
46............ 9057111 .....cceuneennn. WHhiz Flange LOCKNUL .......couuiiiiiiee e 4
.y TS-0152051 ............ Carriage Bolt ........cooeeiiiiii 5/16-18 X 2...cvvvvnnnnnnne. 2
48............ 9056171 ... Carriage Bolt ........ooooeeviiiiii 5/16-18 x 1-1/2........... 4
49-1 ......... 9058051-1................ Set Screw (serial no: 11110696 and higher)............ 5116, 4
51A.......... A5816-51A.............. LOWEE PUIEY ...ceeceece et e e 1
51B.......... A5816-51B.............. UPPEE PUIEY ...t 1
51C ......... A5816-51C.............. SPFING ettt 1
51D ......... A5816-51D.............. SPriNg SUPPOIt COVET......uiiiiiii ettt 1
52l 9054621........c.nee. Socket Set SCrew ......cooevveviiiiiiiieeiieeee e, 1/4-20 X 1/2......cc........ 2
53, 5042011.................. KEY (MOTO) ..ttt et e s 1
54........... 9077101......ccunne... Variable Speed Belt ..o 1

15



Parts List - Head Models J-A5816 and J-A5818

ltem Part No. Description Size Qty
55, 5041140......c........... Vaiable Speed Pulley (Spindl€)..........cc..iiiiiiiiiiiiiiie e 1
55A.......... 5513510.....ccccevennn. [ L= | PP 1
55B.......... 5513511 ...ccccevennnnnn. SHC S o 1
56, 9100421.................. 2= 14T oo P 1
Y 9058571......c..unen. SPING WASKET ... 1
58, 5041761.................. Speed Change NUL .........iiiiiie e 1
59, 5041040...........c...... Speed Change LEVET .......ooiiiiiieii e 1
60............ 9127951......ccceunenn Socket Set SCrew .......coeveveviiiveiieeennnn. 1/4-20 x1/2............... 1
6l............ 9057461.................. WaShEr ......oviiiiiiiecee e A i, 3
62...ccc. 9052101...........e... Hex Head Cap Screw ...........cccceeeeeenen. 1/4-20 X 1.coeiieeenn, 4
63, J-5041271 ............... Right Mounting Plate.........c.oiiuiiiiii e 1
64............ 5518170.....cccuneen.. Self Tapping SCrew .........ccoceeveevnneennnn. 3/16-24 x 3/8............... 7
68A.......... TS-0208041 ........... SHCS ., 5/16-18x3/4 ................ 2
68B.......... 5513513.....cccuunen. Spacer, Threaded .........ccouiiiiiiiiii e 1
68C ......... 5513514.....cccceuennnn. Plate, BraCKet. ... . ooveuu et 1
68D ......... 5513515.....cccuueenn. Pickup, MagnetiC ......uiveiiiei e 1
68E.......... 5513516......c..unen. SCIBW ettt 2
68F.......... 5513521......ccccvvenee. PlALE ..ot 1
69............ J-5041320............... COVEL, PUIBY ... 1
69A.......... J-5513517............... Bracket, FACe Plate .......ccuiiniiiiii i 1
70, J-5513518............... PlIate, FaCE......uui i 1
70A.......... 5513519.....ccccvvnnnnn. [ Y o] F= YA X o o P 1
................ 5513736......ccccceeeee . LED DISPIAY 3 Ph oo
70B.......... 5513520.....cccuneennnn. SCrEW, LOCKING .. ceniei e 2
T2, 9056771 ....cccevevennnn. Hex Jam NUE .....ooevveinievieceeeeeen, 3/8-16..cceiiiiiieiiiinn, 1
5., J-5041000............... Head Casting .......oviviiiiii e 1
76..ccu....... J-5518172............... Left MoUuNting Plate........cooviii e 1
T7 i, 9052831.....cccevvennn. Socket Set SCrew .......c.vovveviiiineeviiinnnnn. 3/8-16 X L..ccvvneeiannnnn. 1
78, TS-0267101 ............ Socket Set SCrew .......ccvvveeiiiineeiiiinnnnn. 1/4-20 x 1-1/4............. 2
80............ 9052971......cccceven Socket Set SCrew ......cocveeveviiveiineennnn. 5/16-18 x 5/16 ............ 1
81l........... 5034111................. HaNd WHREEL .....oeee e e 1
82.. .. 5513737 ...ciiiiennn. Shaft speed change leVer ..o 1
86............ 9129051.........ccun..... HEeX NUL......oooviiiieiie e, 7/16-14 ..o 1
87 i, 5041470.......cccvunn.... (00| - o STPR 1
88..cn. 9128071.....cceunen. Hex Head Cap Screw ...........ccoceeeenneene. 7/16-14 x 3-1/2............ 1
89-1......... J-5032560-1............ Motor Mounting Bracket (Serial no: 11110696 and higher) ................cc.ccc.... 1
H............ TS-0680032 ............ WaAShEr ... 5/16 ., 8
9%............ 5507505.....cc.cueen. Return Spring BracCket.........coovi i 1
1 5507507 .....cccvevnnnnn. D o PP 1
98............ 5507506.................. SwWitch Mounting Plate............ooiiiiiiii e 1
99............ 5507527A................ QUIll AssembBIY (SEE NOLE) ....cvuiivii e 1
100.......... J-A5816-100-1-1...... Motor, 1 PH 115/220.........ccccceevvneennnenn. 1725 RPM 60 Hz ........ 1
................ A5816-100-2 ...........Motor, 1PH 115/220..........ccccvevvneennnnn. 1725 RPM 50 Hz .......1
................ J-A5818-100-1.........Motor, 3 PH 220/440............ccccevneennnen. 1725 RPM 50/60 Hz ...1
101.......... A5816-01 ................ MOLOE PIALE.... ..o 1
110.......... A5816-02 ................ CONNECE BOX ettt 1
111.......... A5816-03 ................ Srain REIET ..o 1
Note: ...... Quill assembly includes items 3A, 5, 8, 8-1, 9, and 11.

16



Exploded View — Head Models J-A5816 and J-A5818

17



Parts List — Base Floor Models J-A3816, J-A5816 and J-A5818

Part No.

1000771
5003751

J-5507508...............

5507509

TS-0061091 ............
J-5041470...............

9129051

J-5507528...............

5507510
5511850

J-5507511...............

5630771

J-5507571...............

5507570
5507513
5507514
5507515
5507516

TS-0050051 ...........

5507518

J-5507519...............

5507520
5507521

J-5507522................

5507816

Description Size Qty.
[Tt (0 1V PP 1
Table LocK (Plain SIdE) .....c.uuiiiiiiiiiiiii e 1
L= (R 1
HeX Head Cap SCrEW.....c..uuiiiiiiieieii ettt 1
CaP SCrEW ... 7/16-14 x 3-1/2............ 1
(000 -1 SO PRSP 1
HEX NUL...eniieci e 7/16-14 ... 1
BaS e e 1
Standard CoOlUMN... ... e 1
SOt COIUMN L 1
Flange (Base/ColumN) .......cooouiiiiiiciie e 1
HHCS .o 1/2-12 x1-1/2............. 4
COVEE Plall .. ouiiiiiii e 1
BUSNING ..t 1
WOrM, TabIE RAISEN .....ceniieiiiee e 1
Gear, Table RAISEI ....cvieiii e 1
Shaft, Table RaAISEI ......cc.iiriiii e 1
C-Ring, Table RAISEr ........ccoouiiiiiiii e 2
SHCS 7 4
Socket Head Set SCrew ......ccoevvviiiiiiniiiieeneen. 5/16-18 x 3/8............... 1
Crank, Table RaiSEr ........iiuiiiiiii e 1
Handle, Table RAISEN ........cuviiiiiiiie et 1
RACK .. et 1
L = Lod [ L1 1
Table Raiser Assembly (includes index# 12 thru 17) .......ccoovevvvveneennnnnns 1

21



Exploded View — Base Floor Models J-A3816, J-A5816 and J-A5818

22



	J-A3816, J-A5816, J-A5818 Drill Presses
	Warranty and Service
	Table of Contents
	Warnings
	Safety Instructions for Drill Presses
	ON/OFF Switch Padlock
	Specifications
	Set-up
	Electrical Connection
	Operating Controls
	Drilling Recommendations
	Maintenance
	Lubrication
	Adjustments
	Wiring Diagrams
	Electrical
	115 Volt Operation
	230 Volt Operation
	Permanently Connected Tools
	Grounding Instructions

	Troubleshooting
	Parts
	Head Models J-A5816 and J-A5818
	Head Model J-A3816
	Base Floor Models J-A3816, J-A5816 and J-A5818




